MAHARASHTRA

A1 1 7 4
A 74

MAHARASHTRA POLLUTION CONTROL BOARD
2010




INDEX

Chapter

Content

Introduction

Water Environment

Air Environment

Land Environment

PPP model

Other infrastructural renewal measures

Specific schemes

Public Awareness and Training

Overall impact

Assessment of Techno economical
fesiability

Bio composting

Summary of Action plan

Tarapur Action Plan August-2010




TABLE INDEX

Population of surrounding at MIDC Tarapur

Highly Polluting industries in MIDC Tarapur

Red Category industries in MIDC Tarapur

Orange, Green category of Industries in
MIDC Tarapur

Surya Surface water quality

Ground water analysis

Coastal water Quality

COD load from TEPS CETP

Ambient Air Quality Monitoring Report
[...]
holding tank and is subjected to water removal in centrifugal decanters. The
sludge disposal is carried out by collection and conveying to solar beds which
has leachate collection and solar drying arrangement. The semi dried sludge is
transported to CHWTSDF (Common Hazardous Waste Treatment and Safe
Disposal Facility) site of Mumbai Waste Management, Taloja near Mumbai.

As seen from table on page 8 the current observed values are lower than design
except the flow. However once effluent of sump 3 is received at CETP the values

may be different. Please see the details of basis of design for this on page 38.

Tarapur Action Plan- Aug-2010



The plant is operated in three shifts under O & M contract and the results are

analyzed in the laboratory regularly.

The plant has a standby DG set of 650 KVA and a new DG set of same capacity

is under installation.

The operating expenses of the plant are met through tfreatment charges levied

by TEPS to all its members and it is presently based on water consumption.

TEPS has observed a few areas of improvement in existing plant and is in the

process of implementing the same.

Tarapur Action Plan- Aug-2010



25 MLD TREATMENT PLANT OF CETP TARAPUR
EXISTING UNITS / EQUIPMENT LIST

UNITS

Sr. No. | EQUIPMENT DESCRIPTION SPECIFICATION

Receiving sump with pump 15m diax 3 m SWD

room é6m x 5 m pump room

Oil & grease traps 10m x 2m x 2m SWD

Screen Chamber 5m x 2m x 2m SWD

Equalization tanks 32m x 32m x 3m SWD

Flash Mixers 3m dia x 2m SWD

Primary Cariflocculators 27m Dia x 2.5m SWD

70m x 36.5m x 4.8 m
SWD

Aeration tanks

Secondary Clarifiers 31.5mdiax2.5mSWD

Oxidation cum Treated
25m x 12.5m x 3.2m ht.
effluent hold tank

Chemical house 10m x 10m

Testing Laboratory 10m x 10m

Main Office 10m x 10m

MCC room 10m x 10m

Lime Slurry preparation tanks 18m3each

Nutrient solution preparation
10m3 each
tanks

Flocculent solution
10m3 each
preparation tanks

Shed for centrifuge and
78 M2 +122 m?
solution reparation shed

Tarapur Action Plan- Aug-2010



18 Sludge holding tank

EQUIPMENTS

Sr. No. | EQUIPMENT DESCRIPTION SPECIFICATION

Receiving sump pumps 450 m3/hr

Belt type oil and Grease trap 60 LPH

Screens for screen chamber Site fabricated

Floating aerator for
15 HP
equalization tanks

Effluent fransfer pumps 350 m3/hr

Flash Mixer agitators 2 HP

Flocculator mixer 3HP

Primary Cariflocculator
27m dia x 2.5m SWD
mechanism

Air blowers for aeration tank 3300 m3/hr @ 6 MWC

Air blowers for aeration tank 1750 m3/hr @ 6 MWC

Diffused aeration system for| 1100 X 1 M long per tank X 3 | 4418 ( 3300
aeration tank 1118 x2 M long X 1 +1118)

Secondary Clarifier
31.5m diax2.5m SWD
mechanism

Sludge recycle pumps 280m3/hr @ 5 MWC

Agitator for sludge tank 10 HP
23m3/hr - 2 no., 30m3/hr -

1no.

Sludge feed pumps

Agitator for lime dosing tank 2 HP

Lime dosing pumps 2 HP

Agitator for nutrient dosing 2 HP

Tarapur Action Plan- Aug-2010



tfank

Nutrient dosing tank

2 HP

Flocculent tank agitator

2 HP

Flocculants dosing pumps

2 HP

Poly solution tank for decanter

2m3

Poly dosing pump for

decanter

1 HP each

Poly tank agitator

1 HP each

Decanters

23 m3/hr - 2 nos.

30m3/hr -1 no.

Hypo solution tank

10m3

Sintered diffusers for oxidation

tank

Disc Type

Filter feed pumps

350 m3/hr@ 20 m WC

Pressure sand filters

260 m3/hr

Activated carbon filters

260 m3/hr

Tarapur Action Plan- Aug-2010




Aerial View of 25 MLD TEPS-CETP under operation is shown

Tarapur Action Plan- Aug-2010



Aerial View of 25 MLD TEPS-CETP under operation is shown

Tarapur Action Plan- Aug-2010



A View of Activated sludge process under operation

Tarapur Action Plan- Aug-2010



Aerial View of secondary clarifier Tank

|

GO T7ISDS

Tarapur Action Plan- Aug-2010



Effluent Drainage system

Tarapur Industrial Area is having a wide 59 kilometers of effluent carrying
piping network to transfer effluent The treated effluent generated from all
industries is collected through underground drainage system in three

different sumps provided by MIDC. Details of sumps are as below :

1) Sump No. | : 3000 M3 Capacity
2) Sump No. lI : 10650 M3 Capacity
3) Sump No. lll : 1180 M3 Capacity

Thus the effluent collected at sump No. | is being pumped to 25
MLD TEPS-CETP and the effluent generated at Sump No. Il catchment
area is being treated at 25 MLD capacity. The primary treated effluent
collected at Sump No. lll is at present not connected to 25 MLD CETP.
Therefore the primary treated effluent is being directly pumped to BPT-
Tank. The treated effluent from CETP is collected at Sump No. Il and from
there it is being pumped to dispose it into the sea at Navapur which is 4
km away from Industrial area. The schematic diagram of collection and
disposal of effluent is shown below :

SI.IITI['}- 1 From K & T zone( 1 MLD)

From C, D E&H W (part) 10 MLD

l Sump-I, 7 MLD

Mixing
Tank l CETP2 MLD ‘

|

Sump-l1l11
5 MLD

ToArabian sea

Tarapur Action Plan- Aug-2010



Maharashtra Industrial Development Corporation is having 59 kilometers of wide
effluent carrying pipeline which is of RCC MOC is being maintained by MIDC.
Due to leakages in existing pipe lines, MIDC is replacing RCC pipe lines with HDPE
pipelines. This replacement of pipeline is around 27 kilometers is completed. And
the work of replacement of HDP pipeline 6 km. costing Rs. 110 Lakhs by 2010-
2011, replacement of another 9 km. costing Rs. 1800 lakhs by 2011-2012 is
planned Phase wise by the MIDC authority.

2.6.2 Pollution control measures installed by Industries

Effluent Treatment Plants

Industries located in Tarapur have been classified info Red, Orange & Green
under large, medium and small scale industries. Industries which will come under
purview of Red category are all having Effluent Treatment Plants. Effluent
Treatment Plants which are under operation in industrial areas have been

designed based on the effluent characteristics. The major treatment units

consisting of Primary tfreatment, Secondary and Tertiary Treatment.

Primary treatment units are combination of Bar screens, Equalization Tanks,
Neutralization Tanks, Flash mixers, Floculattors and Primary Settling Tanks. These
Primary Treatment Units are designed to remove Suspended solids present in

influent.

Secondary Treatment units consisting of Activated Sludge process combination
of Aeration Tanks and Clarifiers. Oxygen required for Aeration process is supplied
by various mechanical aeration systems viz. Surface Aerators, Fixed Aerators,
Diffused Aerators efc., Secondary treatment unit operatfions are aimed to

remove organic matter present in effluent .

Tertiary Treatment units are majorly Sand filters and Carbon filters. In some cases,
Tertiary Treatment unit consisting of Reverse Osmosis followed by Multifactor

Evaporators and dryers.

Tarapur Action Plan- Aug-2010



Some of the Effluent Treatment Plants aerial views are shown below

Aerial view of Full fledged ETP under operation by one of bulk drug industry from

Tarapur

Tarapur Action Plan- Aug-2010



f’:»‘:‘ w

- ha‘-_-
Aerial view of Full fledged ETP under operation by one of bulk drug indusiry from

Tarapur

Tarapur Action Plan- Aug-2010



2.6.3 Technological intervention
2.6.3.1 Inventorisation of prominent industries with technological gaps

Tarapur industrial area is having various categories of industries. Depending
upon manufacturing activity major category of industries are as under :-

1) Chemical (Bulk Drug / Dyes & Dye : 392 Nos.
Intfermediates / Pharmaceutical etc.)
2) Textile : 265 Nos.
3) Engineering : 138 Nos.
4) Steel Plants (Galvanizing / Pickling) : 26 Nos.
5) Food : 21 Nos.
6) Paper & Packing : 66 Nos.
7) Others : 273 Nos.
Total 1182 Nos.
It is observed that major industries are having full fledged Effluent Treatment
Plants consisting of Primary, Secondary and Tertiary treatment. Industries which
will come under Medium and small scale industries are having improper Effluent
Treatment facilities due to non feasibility of affording the capital and running
cost. It is also observed that industries are not implementing the segregation

methods to ensure better treatment of effluents.

Due to improper treatment facilities, Effluent discharged by individual industries is
becoming complex to treat further by CETP. It is essential to ensure that all

individual industries are putting up proper effluent Treatment facilities

2.6.3.2|dentification of low cost and advanced cleaner technology for
pollution control

There are very limited proven no low cost advanced cleaner technology to treat

complex effluents generated from various types of industries. However, several

industry have taken in plant majors including clean technologies intervention

and reduction the effluent quantity and strength. Some of the examples are

*— RO Plant: - The following plants have provided advanced treatment
technology such RO for reuse of waste water.

Tarapur Action Plan- Aug-2010



M/s JSW Steel Ltd.,Plot No. B-6, MIDC, Tarapur, Boisar, Tal : Palghar, Dist :
Thane - 401506, have provided RO of capacity 300 CMD.

M/s. Sunway Textile Ltd, Plot No.G-21,have provided RO of capacity 3 KL/
Day

*— Caustic Recovery Plant :- the following plants have provided the caustic

recovery plant

M/s.Mudra lifestyle limited, Plot No. D-1, MIDC,Tarapur, Boisar, Tal.Palghar,
Dist :-Thane- 401506, have provided caustic recovery plant of capacity 10
Ki/hr.

M/s.Bombay Rayon Fashion Ltd. Plot No C-6 & C-7 MIDC, Tarapur, Taluka-
Palghar, Dist- Thane., have provided caustic recovery plant of capacity
24 Kl/hr.

Multi Effective Operator

M/s. Nipur Chemicals, Plot No. D-17, MIDC,Tarapur, Boisar, Tal.Palghar, Dist
-Thane- 401506, have provided multi effective operator for the
concentration of rich stream generated from H-Acid manufacturing plant.
Waste Pickle Recovery

M/s. Indorx Global Pvt Ltd, Plot No. B-11, MIDC,Tarapur, Boisar, Tal.Palghar,
Dist :-Thane- 401506, have provided acid recovery plant of capacity
4.5KI/Hr. The waste pickle from M/s.TATA Steel Ltd and M/s.JSW Ltd is
freated at this plant.

Recovery of Ammonium Sulphate

M/s. Arti Drugs Ltd, Plot No. N-198, MIDC,Tarapur, Boisar, Tal.Palghar, Dist :-
Thane- 401506. This industry has developed new technology for the
recovery of ammonium sulphate 2000 Mt / month by unit operation like
evaporation, crystallization. Earlier the same was treated in their ETP.
Camlin Fine Chemicals. Ltd., Plot No. D, MIDC Tarapur has proposed
segregation of high COD.

M/s. Arti Industries Ltd., E-50, has installed zero discharge plant such as

incineration high COD.

Tarapur Action Plan- Aug-2010



Infrastructure Renewal

25 MLD Treatment Plant of CETP Tarapur Existing Units / Equipments list.

EQUIPMENT DESCRIPTION SPECIFICATION Qry.

15m dia x 3 m SWD
Receiving sump with pump room
6m x 5 m pump room

Oil & grease traps 10m x 2m x 2m SWD

Screen Chamber 5m x 2m x 2m SWD

Equalization tanks 32m x 32m x 3m SWD

Flash Mixers 3m dia x 2m SWD

Primary Cariflocculators 27m Dia x 2.5m SWD

70mx36.5mx4.8 m
SWD

Aeration tanks

Secondary Clarifiers 31.5m diax2.5 m SWD

Oxidation cum Treated effluent hold
rank 25m x 2.5m x 3.2m ht.
an

Chemical house 10m x 10m

Testing Laboratory 10m x 10m

Main Office 10m x 10m

MCC room 10m x 10m

Lime Slurry preparation tanks 18m3each

Nutrient solution preparation tanks 10m3 each

Flocculent solution preparation tanks 10m3 each

Shed for centrifuge and solution

) 78 m2 +122 m?
reparation shed

Sludge holding tank 200 m3

Tarapur Action Plan- Aug-2010



2.6.4.1 Details of existing infrastructural facilities CETP

EQUIPMENTS

Sr. No.

EQUIPMENT DESCRIPTION

SPECIFICATION

Receiving sump pumps

450 m3/hr

Belt type oil and Grease trap

60 LPH

Screens for screen chamber

Site fabricated

Floating aerator for equalization tanks

15 HP

Effluent fransfer pumps

350 m3/hr

Flash Mixer agitators

2 HP

Flocculator mixer

3HP

Primary Cariflocculator mechanism

27m dia x 2.5m SWD

Air blowers for aeration tank

3300 m3/hr @ 6 MWC

Air blowers for aeration tank

1750 m3/hr @ 6 MWC

Diffused aeration system for aeration

fank

1100 X 1 M long per
tfank X 3
1118 x2 M long X 1

4418 ( 3300
+1118)

Secondary Clarifier mechanism

31.5mdiax2.5m
SWD

Sludge recycle pumps

280m3/hr @ 5 MWC

Agitator for sludge tank

10 HP

Sludge feed pumps

23m3/hr - 2 no. ,
30m3/hr - 1no.

Agitator for lime dosing tank

2 HP

Lime dosing pumps

2 HP

Agitator for nutrient dosing tank

2 HP

Tarapur Action Plan- Aug-2010




Nutrient dosing tank 2 HP

Flocculent tank agitator 2 HP

Flocculants dosing pumps 2 HP

Poly solution tank for decanter 2m3

Poly dosing pump for decanter 1 HP each

Poly tank agitator 1 HP each

23 m3/hr - 2 nos.
30m3/hr -1 no.

Decanters

Hypo solution tank 10m3

Sintered diffusers for oxidation tank Disc Type

26

350 m3/hr@ 20 m

Filter feed pumps
WC

27

Pressure sand filters 260 m3/hr

28

Activated carbon filters 260 m3/hr

2.6.4.2 Need of up gradation of existing facilities

Due to large no. of chemical, texfile and engineering industries total
effluent quantity generated from the industries is 33 MLD. All large and
medium scale industries have provided primary / secondary / terfiary
effluent freatment plant. However, due to constraint of techno
economically viability of the effluent tfreatment plant, small scale industries
has provided only primary treatment facility. Therefore, the first CETP of 1
MLD capacity was constructed in the year 1994 in Maharashtra. Now due
to increase in no. of industries and subsequently increase of effluent
quantity, Tarapur Environmental Protection Society has constructed and
commissioned 20 MLD CETP capacity in the year March-2007. However,
this CETP was not sufficient to treat the all the effluent therefore again it

was expanded for the 5 MLD capacity in the year 2009.

Tarapur Action Plan- Aug-2010




Inspite of expansion of CETP to 25 MLD fill it is inadequate to take load
of total effluent generated from MIDC i.e. 33 MLD.

Non connection of sump No. Il to CETP the partially treated effluent
(substandard) is being disposed into the sea.

The operation and maintenance of existing 25 MLD CETP is not upto
the mark hence the treated effluent quality is not achieving the

standards.

Future Expansion of existing 25 MLD CETP

The source of water supply to industries in Tarapur MIDC is through water supply
scheme of MIDC. Average water consumption as metered stands at 41 MLD as
per data available from MIDC. In addition the water available from other
sources adds to about 7 MLD which is reflected in quantity received at MIDC
sumps and pumped to CETP. Thus the effluent as measured at MIDC collection
sump stands at ~34 MLD.

The consumption of water is likely to increase in next 18-20 months due to water
intensive industries coming up and expansion of existing industries in the area

and is estimated to touch 88 MLD.

The effluent generation will then be 62 MLD ( 70% of water consumed) .

The effluent collection system is through MIDC sumps and MIDC pipeline by
gravity .At present there are four sumps as described below,

Sump 1 - approx 6 MLD

Sump No 2 is used for collection of treated effluent for pumping to sea

through BPT.

Sump 3- approx 6 MLD

Sump 4- from K & T zones with 2 MLD

By Gravity - approx 20 MLD

In order to cope up with this TEPS has planned expansion of 12 MLD at plot AM 29
and 25 MLD at plot AM 60.

Tarapur Action Plan- Aug-2010



The design parameters of 12 MLD are based on six months data of 25 MLD CETP
and expected COD after sump 3 is fully connected.

The design parameters of 25 MLD would be based on type of industries and
characterization of effluent from such industries. It is expected that a number of
textile industries are coming up and the levels of COD and BOD may be lower
than that of 12 MLD .

The study has been undertaken as part of preparation of DPR of 25 MLD.

2.6.4.3 De-silting of water tanks, drains, rivulets etc.,

Maharashtra Industrial Development Corporation (MIDC) has given
annual maintenance contract Rs. 20 lakhs for arresting leakages of MIDC